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BNF Chapter 9 Nutrition and Blood (Hospital ONLY)

Formulary to be used in conjunction with GMMMG formulary

http://gmmmg.nhs.uk/docs/formulary/ch/Ch9-complete.pdf
	Section 9.1
	Anaemias and some other blood disorders

	Subsection 9.1.1

Iron-deficiency anaemias
9.1.1.2

Parenteral Iron
	
	

	
	Ferric Carboxymaltose (Ferrinject®) or Iron Dextrose (CosmoFer®)
	

	Subsection 9.1.2 

Drugs used in megaloblastic anaemias 
	
	


	Subsection 9.1.3
Drugs used in hypoplastic haemolytic, and renal anaemias
	Hydroxcarbamide
	Chronic Myeloid Leukaemia, myelodysplasia and essential thrombocytopenia

	
	Iron Overload

	
	Individual funding required – specialist use only
	

	Subsection

9.1.4

Drugs used in platelet disorder
	Chronic immune (idiopathic) thrombocytopenic purpura

Romiplostim 250microgram vial

Eltrombopag 25mg and 50mg tablets
	NICE TA221

	Additional notes

Romiplostim is recommended for the treatment of adults with chronic immune (idiopathic) thrombocytopenia purpura: whose condition is refractory to standard active treatments and rescue therapies or who have severe disease and a high risk of bleeding that needs frequent courses of rescue therapies. Prescribers also need to ensure manufacturer makes romiplostim available with the discount agreed as part of the patient access scheme

	Essential Thrombocytopemia

	First choice
	Anagrelide▼500micrograms capsules

	Subsection

9.1.6 

Drugs used in neutropenia
	First choice

Filgrastim

Alternatives

Pegfilgrastim
	

	Section 9.2
	Fluid and electrolytes
	

	Subsection 9.2.1.1
Oral Potassium
	
	

	Management of Hyperkalaemia
	Calcium Resonium
	See Trust Guidelines

	Subsection

9.2.1.2

Oral sodium and water
	
	


	Subsection
9.2.1.2

Oral rehydration
	
	

	9.2.1.3

Oral Bicarbonate
	
	

	Section 9.3 Intravenous nutrition – Refer to Aseptic Services

	Section 9.4 Oral nutrition

	Subsection

9.4.1
Foods for special diets
	
	

	9.4.2 Enteral Nutrition (tube feeds)
	Refer to dieticians
	


	9.4.2 Enteral Nutrition (Sip feeds)

	Refer to dieticians
	

	Section 9.5 Minerals

	Subsection 9.5.1
	Calcium & Magnesium

	9.5.1.1 Calcium
	Cinacalcet 
	For – hypercalcaemia. See Shared Care Protocol 

	
	Calcium Gluconate 10% injection
	For severe, acute, hypocalcaemia only.  ECG monitoring required

	9.5.1.3 Magnesium
	First choice

Magnesium Aspartate 10mmol sachets


	

	9.5.1.3 Magnesium

	Magnesium Sulphate 50% (2mmol/ml) injection
	For severe Hypomagnesaemia (see Trust guidelines)

	9.5.2
	Phosphorus


	9.5.2.1 Phosphate supplements
	Phosphate IV infusion
	For hypophosphataemia (see trust guidelines)

	9.5.2.2 Phosphate binding agents
9.5.4 Zinc
	
	

	Section 9.6
	Vitamins
	

	9.6.1

Vitamin B
	
	

	9.6.1

Vitamin B
	B vitamins High Potency IV and IM injection
	For severe deficiency states, especially as seen in chronic alcoholism

	9.6.4

Vitamin D
	
	

	Additional notes
Only treat Vitamin D deficiency, Stepping Hill Pharmacy will supply the treatment course to the patient if found to be deficient.  Upon completion of treatment course patients should be stepped down to appropriate long term calcium and Vitamin D3 supplement. 

	9.6.4 Vitamin D (with calcium)
	
	

	9.6.4 Vitamin D (with calcium)
9.6.5 Vitamin E
	
	

	9.6.6 Vitamin K
	Phytomenadione Injection 10mg/ml 
	

	9.6.7 

Multi-Vitamin Preparations 
	
	

	Additional notes

See also the black list as some multivitamin products are not funded by NHS Stockport
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